



Pain and distress management in palliative neonatal care

Lars Garten*, Christoph Bühner

Department of Neonatology, Charité - Universitätsmedizin Berlin, Berlin, Germany



ARTICLE INFO

Keywords:

Newborn
End-of-life care
Life-limiting
Neonatal comfort care
Analgesia
Symptom control

ABSTRACT

Palliative care concentrates on preventing and relieving suffering by reducing the severity of disease symptoms. Consistent treatment of pain and distress must therefore be an integral component of every palliative care concept. In this review non-pharmacological and pharmacological measures for pain and distress management in the context of palliative neonatal care are summarised. Furthermore, recommendations are given focusing on two special palliative neonatal care settings: compassionate extubation and withdrawing artificial nutrition and hydration.

1. Introduction

Palliative neonatal care is person- and family-centred care provided for a neonate with a progressive, advanced, life-limiting disease for whom the primary goal is to optimise the quality of life [1]. The evidence base in pediatric palliative care is not robust and there is a paucity of evidence specific to neonates. Accordingly, for this review on pain and distress management in palliative neonatal care we aimed to integrate published scientific research evidence with clinical expertise.

Among many other factors such as hunger and thirst, over-stimulation through noise and light, or separation from parents, pain is the leading cause of physical and psychological distress reducing the quality of life of neonates receiving palliative care. Bringing pain and distress in neonates with life-limiting conditions under control therefore has to be a core skill of every multiprofessional team caring for these vulnerable patients.

Knowledge about the physiology, diagnostics and therapy of neonatal pain has grown steadily. National and international recommendations on pain management for newborns who need intensive care have been published [2]. However, all these recommendations are based on research data of newborns under non-palliative care. As long as there are no specific studies for symptom assessment and treatment in newborns in palliative care situations, pain and symptom control must follow the basic principles that have been published for all neonates cared for in neonatal intensive care units. The following aspects of pain and distress management should be incorporated in any palliative neonatal care concept:

- The basis of symptom control in neonatal care is a form of care that

is exclusively directed to the infant's individual basic needs (e.g. the need of contact to parents by means of holding or skin-to-skin care).

- An important goal of pain management is to prevent pain; it is more difficult to try to control pain once it has recurred.
- All symptoms of distress and pain should be assessed regularly - ideally by means of a suitable and validated assessment scale.
- Depending on the current symptoms, non-pharmacological as well as additional pharmacological analgesic measures are provided to achieve optimal symptom control.
- The effectiveness of non-pharmacological and pharmacological measures can be further optimised by a general reduction of external stimuli such as light, noise, or cold stress.

2. Assessment of pain and distress

Since the late 1980s, more than 40 different assessment scores for acute, procedural pain in newborns have been validated and published [3]. However, acute, procedural pain is not a priority in palliative neonatal care. Rather, prolonged/chronic pain is the most frequent and challenging condition in the context of palliative care. For prolonged/chronic pain, only three pain scores are currently validated for neonates:

- Echelle Douleur Inconfort Nouveau-Né scale (EDIN scale) [4].
- Neonatal Pain, Agitation and Sedation Scale (N-PAS scale) [5,6].
- COMFORTneo scale [7].

However, all so-called "pain scales" are not specific for pain [8]. High scores may represent pain as well as distress caused by hunger,

* Corresponding author. Klinik für Neonatologie, Charité - Universitätsmedizin Berlin, Augustenburger Platz 1, D-13353, Berlin, Germany.

E-mail address: lars.garten@charite.de (L. Garten).

agitation, or the desire for physical closeness. It would be more correct to speak of “distress” scales in general rather than “pain” scales. Consequently, elevated pain scores in a newborn baby should always be interpreted in the clinical context by the medical team. Whenever possible, further assessments by other team members (e.g. physiotherapists), but also by the infant's parents, should be considered. Finally, it should be noted that so far no neonatal pain scale has been explicitly validated for use in patients under palliative neonatal care.

3. Non-pharmacological interventions

3.1. Behavioural and physical strategies

Various non-pharmacological measures can be used in neonates to reduce stress reactions in *acute procedural pain* [9,10]. Behavioural (e.g. swaddling, facilitated tucking) and physical (e.g. kangaroo care, breastfeeding, non-nutritive sucking) strategies have been shown to significantly reduce physiological and behavioural pain reactions of newborns after acute procedural pain [11]. The combination of several non-pharmacological measures is superior to the isolated use of non-pharmacological measures with regard to the pain modulating effect [12]. The use of non-pharmacological measures should be a consistent part of the daily care of newborns receiving palliative care. Within the framework of non-pharmacological measures, there is a valuable opportunity to actively involve parents in a central and essential aspect of their infant's care, namely pain and distress management.

3.2. Sucrose for analgesia

The soothing and pain-modulating effects of orally administered sugar on infants have long been known and the use of sugar substances was accordingly already an integral part of traditional infant care in the past. Today administration of oral sucrose in combination with and without non-nutritive sucking is the most frequently studied non-pharmacological intervention for *acute procedural pain* relief in neonates [13]. Sucrose is effective for reducing procedural pain scores from single events such as heel lance, venepuncture and intramuscular injection in both preterm and term infants but does not alter nociceptive brain activity [14]. No serious side effects or harms have been documented with this intervention. The pain modulating effect after oral administration of sucrose is superior to the isolated use of non-pharmacological measures in almost all studies. The effect of various non-pharmacological measures can be increased by the additional administration of sucrose/glucose. It is therefore recommended - whenever possible - to combine non-pharmacological measures with oral sucrose [15].

4. Pharmacological pain management

No analgesics with proven efficacy and safety other than opioids are currently available for the systemic treatment of severe pain in neonates. Dosing regime and route of administration of drugs used in palliative neonatal care are summarised in [Table 1](#).

4.1. Opioids

In newborn infants, there is a high intra- and inter-individual variability in the metabolism of most opioids. For this reason, it is not possible to provide general or weight-related standard and/or maximum dosages, regardless of the type of application used. The dose of opioids required for optimal symptom control must be titrated individually to the effect. The required dose must be adjusted repeatedly if tolerance develops during the course of therapy. Of note, acute, painful procedures such as capillary blood collection [16] or endotracheal suction [17] are not treated sufficiently by opioids in preterm infants. Especially in premature infants, it is therefore advisable to

apply non-pharmacological measures in combination with oral sucrose as a supplement to treat procedural pain, even during on-going continuous opioid infusion.

4.1.1. Routes of opioid administration

Parenteral. Intravenous administration of opioids has the advantage of rapid onset of the analgesic effect, simple dosage titration at the beginning of long-term therapy, and high and uniform bioavailability. The following aspects are to be considered if opioids are applied parenterally:

- Prolonged pain should be treated by continuous intravenous opioid infusion to ensure stable plasma levels and avoid under- or over-treatment due to fluctuating plasma levels.
- Bolus injections of opioids in newborns should only be used at the beginning of long-term therapy for initial loading and for the treatment of breakthrough pain.
- Opioid bolus injections should be administered as a short infusion over a period of approximately 5–10 min to prevent adverse effects such as severe arterial hypotension (especially in premature infants), laryngospasm, or severe thoracic rigidity.

Oral. In palliative care any medication should be administered in the simplest, safest, most effective and least unpleasant way. If no (central) venous access is in place, oral morphine solution can be used alternatively to opioid infusions. Following oral dosing, morphine has a significant first-pass effect in the liver. An oral-to-parental potency ratio of approximately 3:1 is commonly encountered during chronic administration.

Intranasal. In palliative neonatal care, intranasal drug administration is an alternative option for delivering opioids to patients without vascular access (off-label use). Most study data for intranasally applied opioids in the pediatric setting is currently available for fentanyl [18]. There is currently only one publication on the use of intra-nasal fentanyl for symptom control in palliative care in newborns and infants up to 6 months old [19], demonstrating that the use of intranasal fentanyl is safe and effective. Recommended single doses are 1–3 µg/kg, leading to a therapeutic effect within 5–10 min. The standard fentanyl injection solution (0.1 mg/2 ml) can be used for intranasal administration. Application by means of a mucosal atomisation device (MAD) as used in older children is not practicable for newborns as the volumes applied are too small. Intranasal fentanyl appears to be particularly suitable for symptom control in newborns cared for under palliative care immediately after birth in the delivery room.

For intranasally applied sufentanyl, only a few pediatric series with a small number of cases have been published so far, and for all other opioids no data on intranasal administration are available.

Subcutaneous. Subcutaneous administration of opioids can be an alternative to parenteral administration in newborns who cannot receive oral or intranasal opioid therapy. Subcutaneous opioids can be administered both as bolus for acute pain and as continuous infusion for prolonged/chronic pain. A commercially available intravenous cannula (24 or better 26 G) or a special subcutaneous cannula can be used for infusion access. The subcutaneous access should be exchanged every 48–72 h.

Rectal. The rectal administration of opioids is viewed with caution, due to the high variability of rectal absorption. It may be useful in the home care of the dying infant when no other route is available.

Transdermal. The transdermal application of fentanyl or buprenorphine in chronic and stable pain conditions is increasingly used in pediatric palliative care [20] while there are no reports in newborns. In our experience, the use of an opioid patch is feasible in neonates in selected individual cases when considering the following aspects:

- Opioid patches should only be used when symptoms of pain are stable.

Table 1
Dosing regime and route of administration of drugs used in neonatal palliative care.

	IV bolus	IV continuous	subcutaneous	oral	per rectum	intranasal	buccal
Morphine	0.05–0.1 mg/kg every 3–6 h	loading dose: 0.05–0.1 mg/kg starting dose: 0.01–0.02 mg/kg/h	For bolus und continuous infusion: see IV dosing regime	0.1–0.2 mg/kg every 3–6 h	0.1–0.2 mg/kg every 3–6 h	–	0.1–0.2 mg/kg every 3–6 h
Fentanyl	2–3 µg/kg every 1–4 h	loading dose: 2–3 µg/kg starting dose: 1–2 µg/kg/h	For bolus und continuous infusion: see IV dosing regime	–	–	1–2 µg/kg every 1–4 h	1–2 µg/kg every 1–4 h
N-Methylnaltrexone	0.15 mg/kg every (12-) 24 h	–	0.15 mg/kg every (12-) 24 h	–	–	–	–
Acetaminophen	7.5 mg/kg every 6 h	–	–	–	–	–	–
Esketamine	0.5–1 mg/kg* (e.g. for breakthrough pain)	loading dose: 1 ml/kg starting dose: 0.2–0.5 mg/kg/h	For bolus und continuous infusion: see IV dosing regime	2–4 mg/kg* (e.g. for breakthrough pain)			
Midazolam	0.05–0.1 mg/kg every 2–4 h	loading dose: 0.05–0.1 mg/kg starting dose: 0.1–0.2 mg/kg	For bolus und continuous infusion: see IV dosing regime	0.1–0.3 mg/kg every 2–4 h			
Phenobarbital	5 mg/kg every 24 h	–	–	5 mg/kg every 24 h	5 mg/kg every 24 h	–	–
Clonidine	–	0.5–2.5 µg/kg/h	–	2–4 µg/kg every 4–6 h	–	–	–
Dexmedetomidine	–	loading dose: 0.5 µg/kg starting dose: 0.3–1.0 µg/kg/h	–	–	–	–	–

Abbreviations: IV, intravenous.

Note: off-label use and off-label-route administrations are not shown separately.

* Esketamine: single doses can be used for e.g. *short time* painful procedures or acute breakthrough pain.

- Possible pain peaks (e.g. during re-positioning, endotracheal suction, etc.) are not covered by the opioid patch, necessitating additional measures.
- In newborns, use of the smallest fentanyl patch size (25 µg/h) available is recommended. In the case of a newborn weighing 3 kg, for example, 1/4 of the fentanyl patch (fentanyl patches can be cut) is then applied to the skin of the child, which corresponds to a fentanyl release of approximately 6 µg/h (or in this case 2 µg/kg/h).
- Fentanyl blood levels rise slowly when using transdermal application. Adequate analgesia can be achieved approximately after 12–24 h, and a steady state is reached 24–72 h after application of the patch.
- After removal of the patch, the effect fades slowly (approximately 12–18 h after removal). The skin area employed should remain free of new patches for 7 days afterwards.

4.1.2. Antagonisation of opioid side effects

Clinically significant side effects of opioids in newborns under palliative care include inhibition of intestinal motility via peripheral µ-receptors and urinary retention. Other side effects such as respiratory depression, thoracic rigidity, laryngospasm, hypotension and bradycardia play a minor role in the palliative context. Therapy approaches for the prevention or treatment of opioid-induced side effects show a very variable success in practice. In adult patients the opioid receptor antagonists, naloxone and methylnaltrexone are used increasingly to specifically antagonise opioid-induced side effects. Overall, no sufficient study data are available for the neonatal age for prophylaxis and treatment of side effects under opioid therapy.

Naloxone. Naloxone acts as a competitive, pure antagonist at central and peripheral opioid receptors. It can thus antagonise opioid-induced side effects mediated via peripheral opioid receptors. However, since naloxone crosses the blood-brain barrier, it also antagonises opioid-induced central analgesia. There have been several attempts in the past to treat opioid-induced side effects by systemic co-medication of low-dose naloxone. Published reports lack sufficient homogeneity to allow for any conclusions to be drawn. At higher doses (> 1 µg/kg/h), antagonisation of the central nervous system analgesic opioid effect must be expected. This adverse effect has even been described in a study on the use of orally administered low-dose Naloxone [21].

Peripherally Acting, µ-Opioid Receptor Antagonists (PAMORAs). Peripheral opioid receptor antagonism using substances from the class of PAMORA (Peripherally Acting, µ-Opioid Receptor Antagonist) represents a promising therapeutic concept. PAMORAs have restricted ability to cross the blood-brain barrier because of their polarity and low lipid solubility. Thus, PAMORAs cannot antagonise the opiate-induced central analgesia but can specifically block peripheral opioid receptors. To date only a few case reports on the use of the PAMORA N-methyl-naltrexone in children - two of them in neonates (off-label use) [22,23] - and three smaller case series have been published. In selected individual cases we use a subcutaneous or intravenous single dose of 0.15 mg/kg N-methyl-naltrexone for newborns with opioid-induced urinary retention or constipation/subileus (off label use). If the treatment was successful after the first application and when the opioid-induced symptoms persist, we repeat the administration after 12–24 h at the earliest. Comparable to study results from adults, our limited anecdotal impression is that a response in about half of the patients can be expected.

There are currently no published reports on the use of orally administered PAMORAs (for example, naloxegol) in children.

4.2. Non-opioid analgesics

Currently, there is insufficient scientific evidence on analgesic efficacy or safety for the use of acetaminophen, non-steroidal anti-inflammatory drugs (NSAID), ketamine or transdermally administered local anaesthetics in neonates. However, as these drugs are

administered in “eminence- and experience-based” practice not only in children but also in newborn infants, some information concerning these substances will be provided.

4.2.1. Acetaminophen (paracetamol)

Oral and rectal. All randomised placebo-controlled studies published to date did not demonstrate any analgesic effect of acetaminophen after rectal or oral administration in newborns. Even when using high dose regimens (single dose up to 40 mg/kg), they were not superior to placebo in terms of measured pain reduction. There is currently no evidence of justified routine use of oral or rectal acetaminophen as monotherapy or in combination with opioids for analgesia in newborns [24].

Parenteral. The first randomised, placebo-controlled double-blind study for parenteral use of acetaminophen in newborns (> 36 weeks of pregnancy) and infants (maximum age 365 days of life) was published in 2013 [25]. In this study a morphine-saving effect of acetaminophen (opioid co-administration, 30 mg/kg/d intravenous in 4 single doses) during the first 48 h after surgery could be demonstrated. In addition, Härma et al. [26] showed a morphine-saving effect of parental administered acetaminophen also in premature babies under 32 weeks of gestation.

4.2.2. Non-steroidal, anti-inflammatory (NSAID) agents

NSAIDs theoretically represent an interesting alternative to opioid therapy for mild to moderate pain. In particular, the potential avoidance of opioid-induced respiratory (apnoea), gastrointestinal (ileus) and uro-dynamic (urinary retention) side effects would be of high clinical relevance. At present, however, there is insufficient evidence on analgesic efficacy for the use of NSAIDs as analgesics in newborns. Attention must be paid in all patients with kidney function impairment if an individual decision is made to start treatment with a NSAID as part of palliative neonatal care. NSAIDs are capable of significantly inhibiting prostaglandin-dependent renal function in newborns. In the case of impaired kidney function, which leads to additional strain on the child, for example via over-hydration, a dose reduction of the NSAID may be sufficient in some cases, but often the treatment must be discontinued completely.

4.2.3. Esketamine

There are few studies on the efficacy and safety of esketamine in children treated for acute painful procedures. For newborns, only a few case reports and smaller case series on isolated individual doses of esketamine have been published, but no randomised, placebo-controlled studies that have investigated the efficacy and safety of prolonged esketamine therapy. Within the framework of palliative care, esketamine can be helpful in individual patients with pain that has responded poorly to the usual measures of opioid dose escalation and other adjuvants. We usually start an intravenous long-term therapy with a loading-dose 1 mg/kg slow push (10–15 min), followed by continuous infusion at a rate of 0.2 mg/kg/h and titrate up to approximately 0.5 mg/kg/h. Tolerance development may also occur under esketamine, so an increase in dose may be necessary in the course of the disease.

Esketamine can also be administered orally, subcutaneously, rectally and intranasally in the palliative care setting (off label use). Bioavailability after oral administration is very low at 15–20% due to a pronounced first-pass effect, therapeutic plasma levels being only reached after 20–30 min after oral administration. Subcutaneous bolus injections should always be applied as short infusions, otherwise pain and tissue damage may occur at the injection site. Subcutaneous long-term therapy using an infusion pump is also possible. The intranasal application is only suitable for bolus administration (start of anaesthesia approximately 5–10 min after application).

4.3. Regional anaesthetics

4.3.1. Infiltration anaesthesia

Local anaesthetics can be used for managing severe painful skin-breaking interventions (e.g. thoracic drainage, biopsies or punctures). Lidocaine (maximum dose 7 mg/kg), levo-/bupivacaine (maximum dose 2–3 mg/kg) and ropivacaine (maximum dose 3–4 mg/kg) are suitable local anaesthetics for use in neonates.

4.3.2. Transdermal application (ointment/cream/plaster)

The transdermal use of local anaesthetics in the form of a cream is widespread in pediatrics, effectiveness and safety having been proven for children 5 years and older. An analgesic effect in peripheral and central venepuncture, intramuscular injection and lumbar puncture was observed also in infants as young as 3 months. For infants under the age of 3 months, there are little data on effectiveness and safety.

4.3.3. Peripheral or central nerve blocks

Peripheral and central regional anaesthesia procedures have also enjoyed increasing popularity in recent years in the peri-operative care of newborns. These procedures are effective and safe in the hands of the experienced physicians. However, these “acute” techniques play only a minor role in palliative neonatal care.

5. Sedation in palliative neonatal care

In addition to adequate pain therapy, palliative care also includes the consistent prevention and treatment of other distress such as restlessness and agitation. In spite of minimization of noise, light, sleep disturbances, and other negative stimuli for the infant, pharmacological sedation is often indispensable, especially in end of life situations. In general, the targeted level of sedation should be the lowest that relieves distress. Conscious sedation, where the infant is calm and able to interact with her or his parents, is often considered the ideal level of sedation. In case of intense distress, severely refractory symptoms, or anticipated death within hours, continuous deep sedation may be indicated. In the absence of controlled trials evaluation sedatives in palliative neonatal care, the drug choice is largely empirical. Medications widely used to deliver sedation in palliative neonatal care are: opioids, benzodiazepines, barbiturates, and fairly recently alpha2-adrenoreceptor agonists.

5.1. Opioids

While opioids are often used expressly for their sedating properties in acute neonatal intensive care situations (e.g. in postoperative care), they are not very effective in producing reliable, prolonged sedation in severely distressed infants under palliative care. In these challenging situations we recommend combining opioids with specific sedatives such as benzodiazepines. For further information on opioids see 4.1.

5.2. Midazolam

Midazolam was one of the first benzodiazepines reported to be used for sedation in palliative care. It has a rapid onset and short duration of action, facilitating titration. Parental sedation with midazolam is recommended to be started with a loading dose of 0.05–0.1 mg/kg, followed by continuous infusion of 0.1–0.2 mg/kg/h. However, especially in the non-hospital setting oral, rectal, intranasal, or subcutaneous application of midazolam may be indicated.

5.3. Phenobarbital

Phenobarbital may be used alternatively to midazolam. In the context of sedation in palliative neonatal care phenobarbital should be given preferably orally (5 mg/kg/d), as absorption is slow, therefore

severe side effects are not to be expected.

5.4. alpha2-adrenoreceptor agonists

Applied systemically, alpha2-adrenoreceptor agonists have a sedative and anxiolytic effect. In pediatrics, they are used for pre-medication before surgery, for symptomatic therapy in opioid withdrawal, for sedation in mechanically ventilated patients or ahead of invasive procedures. Very little data is available on the use of alpha2-adrenoreceptor agonists in neonates [27,28]. The studies available so far prove a sedative effect also in newborns. Clonidine and dexmedetomidine are thought to be safer than opioids with regard to their acute side effect profile. In distressed, agitated newborns treatment with clonidine or dexmedetomidine can therefore be considered in individual cases (off label use). Side effects of alpha2-adrenoreceptor agonists include bradycardia, hypotension and oliguria/anuria caused by a decrease in renal perfusion.

6. Special aspects of symptom control

6.1. Compassionate extubation

Particularly in newborns, in whom a relevant period of spontaneous self-breathing can be expected after compassionate extubation, careful preparation is necessary in order to be able to counteract in a prophylactic manner potentially occurring distressful symptoms. The main objectives of palliative care of a neonate in the context of compassionate extubation should therefore be:

- Anticipation of pain and terminal agitation as well as prophylactic or rapid treatment thereof.
- Prevention or rapid therapy of dyspnoea (mostly caused by stridor after extubation or rarely by excessive broncho-pulmonary secretion after long-term ventilation).

Agitation and pain can significantly increase the work of breathing after mechanical ventilation and compassionate extubation. In the course of this, physical exhaustion can occur, which means additional distress for the dying child. Consistent analgesia and sedation can counteract this and should therefore have the highest priority. Opioid therapy to prevent pain and distress caused by acute dyspnea should be started before withdrawal of mechanical ventilation and compassionate extubation. Benzodiazepines may be used as anxiolytics or as an adjuvant to an opioid analgesic. Opioids and benzodiazepines appear paradoxically to not hasten inevitable death after ventilator withdrawal [29].

Neuromuscular blocking agents (NMBAs) feign freedom from pain and inner peace, the risk of under-treatment with analgesics and/or sedatives in relaxed patients being very high [30]. Having these risks in mind, there are very limited conditions in which the use of NMBAs can be reasonable. NMBAs should never be used as a sole agent and deep analgo-sedation should be warranted. Sometimes NMBAs are continued for compassionate extubation with the goal of preventing gasping at the end of life. Gasping is a physiological process (“reflex”) that occurs to varying degrees in every natural dying process. According to current knowledge, terminal gasping is not associated with distress and it cannot be prevented by the application of opioids or sedatives.

In very rare exceptional cases after discontinuation of ventilation excessive respiratory secretion can occur in newborn infants. Post-extubation stridor can give rise to the parents' perception that their child is choking and suffering. The following measures can be considered to address these distressing symptoms [31]. Six hours before compassionate extubation, enteral feeding should be stopped and parenteral fluids reduced, overhydrated patients should be dehydrated with furosemide. At the same time administration of sedatives (for distress) and opioids (for pain and/or dyspnea) should be continued or started. Especially in

neonates with previous episodes of a stridor after extubation, methylprednisolone should be given in anticipation of stridor after extubation.

Hypoxia acts as an additional “natural sedative”. We therefore reduce oxygen supplementation to FiO₂ 0.21 before terminating mechanical ventilation and generally do not use oxygen supplementation after compassionate extubation.

6.2. Withdrawing artificial nutrition and hydration

In neonatal intensive care withdrawal of life-sustaining treatment consists predominantly of withdrawal of assisted ventilation or pharmacological support for the cardiovascular system. However, when critically ill newborns ‘linger’ after withdrawal of life-sustaining intensive care treatment, with continued neurological impairment and poor long-term outcome, the withdrawal of artificial nutrition and hydration may become a consideration [32]. Although the practice is emerging as an accepted part of palliative care in adults, withdrawal of artificial nutrition and hydration is a significant challenge for practitioners in neonatal medicine [33].

Studies in adults have shown that death after withdrawal of artificial nutrition and hydration is not caused by starvation but by dehydration. Dehydration in end of life situations leads to a reduction in nausea, vomiting, diarrhoea and urine production, which is associated with less distress [34,35]. Furthermore, parenteral nutrition and hydration in end of life situations often contributes more to the increase in suffering (e.g. pulmonary oedema caused by fluid overload can cause severe shortness of breath). The distressing feeling of thirst does not correlate with the amount of fluid supplied but with the degree of dryness of the oral mucosa. In conclusion, continuing artificial nutrition and hydration in many neonates receiving palliative care may not always be the patient’s best interest and therefore not indicated, while treating thirst through adequate oral care is always necessary. Liberal use of analgesics (opioids) and sedatives (benzodiazepines) in addition to sufficient oral care should prevent most distressing symptoms. In a retrospective study by Hellmann et al. [36], the median time to death after discontinuation of parenteral nutrition and fluid intake in newborns was 16 days (minimum 2 to maximum 37 days).

However, as long as a newborn with a life-limiting condition likes to be fed orally, enteral nutrition should not be stopped [37].

Practice points

- Prevention of pain and distress is the most effective way of successful pain and distress management. In palliative neonatal care all diagnostic and therapeutic measures should be reviewed carefully for the following question: Do they improve the patient’s quality of life?
- Regular distress and pain assessment by means of an assessment scale should be guaranteed for all neonates receiving palliative care.
- Depending on the current symptoms, non-pharmacological as well as pharmacological analgesic measures are provided to achieve optimal symptom control.
- The effectiveness of non-pharmacological and pharmacological measures can be further optimised by a reduction of external distressing stimuli (e.g. light, noise, or cold stress).
- Within the framework of non-pharmacological measures, parents should get the opportunity to be involved in pain and distress management (e.g. by providing comforting touch).
- Anticipation and consistent treatment of pain and distress are essential when withdrawing mechanical ventilation or artificial nutrition and hydration.

Research directions

- Clinical reliability and validity of existing assessment tools for pain (and/or distress of other sources) in neonates receiving palliative

neonatal care. Is there a need for adaption of assessment tools for pain/distress when used in palliative neonatal care? Do we need new assessment tools for pain/distress in these challenging situations?

- Improving knowledge about efficacy and safety of (non-opioid) drugs such as ketamine, NSAID, or acetaminophen when used in neonatal palliative care situations.
- Observational studies inquiry into pain and distress management in special palliative neonatal care situations [e.g. end-of-life care (i) in the delivery room, (ii) at the limits of viability, (iii) after compassionate extubation, or (iv) after withdrawal of artificial nutrition and hydration].

Conflicts of interest

There are no conflicts of interest to report.

Funding

LG is participant in the BIH Charité Clinical Fellows Program funded by the Charité – Universitätsmedizin Berlin and the Berlin Institute of Health (Berlin, Germany). We acknowledge support from the Buchwald Stiftung (Berlin, Germany).

References

- [1] Uthaya S, Mancini A, Beardsley C, Wood D, Ranmal R, Modi N. Managing palliation in the neonatal unit. *Arch Dis Child Fetal Neonatal Ed* 2014;99:F349–52. <https://doi.org/10.1136/archdischild-2013-305845>.
- [2] American Academy of Pediatrics Committee on Fetus and Newborn, American Academy of Pediatrics Section on Surgery, Canadian Paediatric Society Fetus and Newborn Committee, Batton DG, Barrington KJ, Wallman C. Prevention and management of pain in the neonate: an update. *Pediatrics* 2006;118:2231–41. <https://doi.org/10.1542/peds.2006-2277>.
- [3] van Dijk M, Tibboel D. Update on pain assessment in sick neonates and infants. *Pediatr Clin* 2012;59:1167–81. <https://doi.org/10.1016/j.pcl.2012.07.012>.
- [4] Debillon T, Zupan V, Ravault N, Magny JF, Dehan M. Development and initial validation of the EDIN scale, a new tool for assessing prolonged pain in preterm infants. *Arch Dis Child Fetal Neonatal Ed* 2001;85:F36–41.
- [5] Hummel P, Puchalski M, Creech SD, Weiss MG. Clinical reliability and validity of the N-PASS: neonatal pain, agitation and sedation scale with prolonged pain. *J Perinatol Off J Calif Perinat Assoc* 2008;28:55–60. <https://doi.org/10.1038/sj.jp.7211861>.
- [6] Hummel P, Lawlor-Klean P, Weiss MG. Validity and reliability of the N-PASS assessment tool with acute pain. *J Perinatol Off J Calif Perinat Assoc* 2010;30:474–8. <https://doi.org/10.1038/jp.2009.185>.
- [7] van Dijk M, Roofthoof DW, Anand KJS, Guldemond F, de Graaf J, Simons S, et al. Taking up the challenge of measuring prolonged pain in (premature) neonates: the COMFORTneo scale seems promising. *Clin J Pain* 2009;25:607–16. <https://doi.org/10.1097/AJP.0b013e3181a5b52a>.
- [8] Duhn LJ, Medves JM. A systematic integrative review of infant pain assessment tools. *Adv Neonatal Care Off J Natl Assoc Neonatal Nurses* 2004;4:126–40.
- [9] Campbell-Yeo M, Fernandes A, Johnston C. Procedural pain management for neonates using nonpharmacological strategies: part 2: mother-driven interventions. *Adv Neonatal Care Off J Natl Assoc Neonatal Nurses* 2011;11:312–8. <https://doi.org/10.1097/ANC.0b013e318229aa76>. quiz pg 319–320.
- [10] Fernandes A, Campbell-Yeo M, Johnston CC. Procedural pain management for neonates using nonpharmacological strategies: Part 1: sensorial interventions. *Adv Neonatal Care Off J Natl Assoc Neonatal Nurses* 2011;11:235–41. <https://doi.org/10.1097/ANC.0b013e318225a2c2>.
- [11] Pillai Riddell RR, Racine NM, Gennis HG, Turcotte K, Uman LS, Horton RE, et al. Non-pharmacological management of infant and young child procedural pain. *Cochrane Database Syst Rev* 2015;CD006275. <https://doi.org/10.1002/14651858.CD006275.pub3>.
- [12] Bellieni CV, Buonocore G, Nenci A, Franci N, Cordelli DM, Bagnoli F. Sensorial saturation: an effective analgesic tool for heel-prick in preterm infants: a prospective randomized trial. *Biol Neonate* 2001;80:15–8. <https://doi.org/10.1159/000047113>.
- [13] Stevens B, Yamada J, Ohlsson A, Haliburton S, Shorkey A. Sucrose for analgesia in newborn infants undergoing painful procedures. *Cochrane Database Syst Rev* 2016;7:CD001069. <https://doi.org/10.1002/14651858.CD001069.pub5>.
- [14] Slater R, Cornelissen L, Fabrizi L, Patten D, Yoxen J, Worley A, et al. Oral sucrose as an analgesic drug for procedural pain in newborn infants: a randomised controlled trial. *Lancet Lond Engl* 2010;376:1225–32. [https://doi.org/10.1016/S0140-6736\(10\)61303-7](https://doi.org/10.1016/S0140-6736(10)61303-7).
- [15] Cignacco EL, Sellam G, Stoffel L, Gerull R, Nelle M, Anand KJS, et al. Oral sucrose and “facilitated tucking” for repeated pain relief in preterms: a randomized controlled trial. *Pediatrics* 2012;129:299–308. <https://doi.org/10.1542/peds.2011->

- 1879.
- [16] Carbajal R, Lenclen R, Jugie M, Paupe A, Barton BA, Anand KJS. Morphine does not provide adequate analgesia for acute procedural pain among preterm neonates. *Pediatrics* 2005;115:1494–500. <https://doi.org/10.1542/peds.2004-1425>.
- [17] Cignacco E, Hamers JP, van Lingen RA, Zimmermann LJ, Müller R, Gessler P, et al. Pain relief in ventilated preterms during endotracheal suctioning: a randomized controlled trial. *Swiss Med Wkly* 2008;138:635–45. doi:2008/43/smw-12288.
- [18] Mudd S. Intranasal fentanyl for pain management in children: a systematic review of the literature. *J Pediatr Health Care Off Publ Natl Assoc Pediatr Nurse Assoc Pract* 2011;25:316–22. <https://doi.org/10.1016/j.pedhc.2010.04.011>.
- [19] Harlos MS, Stenekes S, Lambert D, Hohl C, Chochinov HM. Intranasal fentanyl in the palliative care of newborns and infants. *J Pain Symptom Manag* 2013;46:265–74. <https://doi.org/10.1016/j.jpainsymman.2012.07.009>.
- [20] Mitchell A, Smith HS. Applying partially occluded fentanyl transdermal patches to manage pain in pediatric patients. *J Opioid Manag* 2010;6:290–4.
- [21] Liu M, Wittbrodt E. Low-dose oral naloxone reverses opioid-induced constipation and analgesia. *J Pain Symptom Manag* 2002;23:48–53.
- [22] Garten L, Degenhardt P, Bühner C. Resolution of opioid-induced postoperative ileus in a newborn infant after methyl-naltrexone. *J Pediatr Surg* 2011;46:e13–5. <https://doi.org/10.1016/j.jpedsurg.2010.10.015>.
- [23] Garten L, Bühner C. Reversal of morphine-induced urinary retention after methyl-naltrexone. *Arch Dis Child Fetal Neonatal Ed* 2012;97:F151–3. <https://doi.org/10.1136/archdischild-2011-300213>.
- [24] Ohlsson A, Shah PS. Paracetamol (acetaminophen) for prevention or treatment of pain in newborns. *Cochrane Database Syst Rev* 2016;10:CD011219. <https://doi.org/10.1002/14651858.CD011219.pub3>.
- [25] Ceelie I, de Wildt SN, van Dijk M, van den Berg MMJ, van den Bosch GE, Duivenvoorden HJ, et al. Effect of intravenous paracetamol on postoperative morphine requirements in neonates and infants undergoing major noncardiac surgery: a randomized controlled trial. *J Am Med Assoc* 2013;309:149–54. <https://doi.org/10.1001/jama.2012.148050>.
- [26] Härmä A, Aikio O, Hallman M, Saarela T. Intravenous paracetamol decreases requirements of morphine in very preterm infants. *J Pediatr* 2016;168:36–40. <https://doi.org/10.1016/j.jpeds.2015.08.003>.
- [27] Hünseler C, Balling G, Röhlig C, Blickheuser R, Trieschmann U, Lieser U, et al. Continuous infusion of clonidine in ventilated newborns and infants: a randomized controlled trial. *Pediatr Crit Care Med J Soc Crit Care Med World Fed Pediatr Intensive Crit Care Soc* 2014;15:511–22. <https://doi.org/10.1097/PCC.0000000000000151>.
- [28] O'Mara K, Gal P, Wimmer J, Ransom JL, Carlos RQ, Dimaguila MAVT, et al. Dexmedetomidine versus standard therapy with fentanyl for sedation in mechanically ventilated premature neonates. *J Pediatr Pharmacol Ther JPPT Off J PPAG* 2012;17:252–62. <https://doi.org/10.5863/1551-6776-17.3.252>.
- [29] Edwards MJ. Opioids and benzodiazepines appear paradoxically to delay inevitable death after ventilator withdrawal. *J Palliat Care* 2005;21:299–302.
- [30] Pigazzi A, Manfredi PL. Case presentation: undertreatment of pain: a risk associated with neuromuscular blockade in the intensive care unit. *J Pain Symptom Manag* 2000;19:154.
- [31] Kompanje EJO, van der Hoven B, Bakker J. Anticipation of distress after discontinuation of mechanical ventilation in the ICU at the end of life. *Intensive Care Med* 2008;34:1593–9. <https://doi.org/10.1007/s00134-008-1172-y>.
- [32] Diekema DS, Botkin JR. Committee on Bioethics. Clinical report—Forgoing medically provided nutrition and hydration in children. *Pediatrics* 2009;124:813–22. <https://doi.org/10.1542/peds.2009-1299>.
- [33] Feltman DM, Du H, Leuthner SR. Survey of neonatologists' attitudes toward limiting life-sustaining treatments in the neonatal intensive care unit. *J Perinatol Off J Calif Perinat Assoc* 2012;32:886–92. <https://doi.org/10.1038/jp.2011.186>.
- [34] Ganzini L, Goy ER, Miller LL, Harvath TA, Jackson A, Delorit MA. Nurses' experiences with hospice patients who refuse food and fluids to hasten death. *N Engl J Med* 2003;349:359–65. <https://doi.org/10.1056/NEJMsa035086>.
- [35] Pasman HRW, Onwuteaka-Philipsen BD, Kriegsman DMW, Ooms ME, Ribbe MW, van der Wal G. Discomfort in nursing home patients with severe dementia in whom artificial nutrition and hydration is forgone. *Arch Intern Med* 2005;165:1729–35. <https://doi.org/10.1001/archinte.165.15.1729>.
- [36] Hellmann J, Williams C, Ives-Baine L, Shah PS. Withdrawal of artificial nutrition and hydration in the neonatal intensive care unit: parental perspectives. *Arch Dis Child Fetal Neonatal Ed* 2013;98:F21–5. <https://doi.org/10.1136/fetalneonatal-2012-301658>.
- [37] Miraie ED. Withholding nutrition from seriously ill newborn infants: a parent's perspective. *J Pediatr* 1988;113:262–5.